I (en) DECLARATION OF CONFORMITY / (de) KONFORMITATSERKLARUNG / (fr) DECLARATION DE
CONFORMITE / (es) DECLARACION DE CONFORMIDAD

(en) Manufacturer's Name

(de) Herstellername

(fr) Nom du fabricant

(es) Nombre del fabricante

(en) Manufacturer's Address

(de) Adresse des Herstellers

(fr) Adresse du fabricant

(es) Direccidn del fabricante

(en) declare, under its sole responsibility that the product
(de) erklart, dass das Produkt

(fr) déclare que le produit

(es) declara que el producto

(en) Product Name and Model52

(de) Produktname und Modell>-2

(fr) Nom du produit et modele>2

(es) Nombre del producto y modelo>2

(en) Regulatory Model Number>1

(de) Regulatorische Modell Nummer3-1
(fr) Numéro de modeéle réglementaire>!
(es) Numero de modelo reglamentario®>1!

(en) Product Options

(de) Produktoptionen

(fr) Options du produit

(es) Opciones del producto

(en) conforms to the following Product Specifications and Regulations
(de) entspricht den folgenden Produktspezifikationen und Vorschriften
(fr) est conforme aux normes et réglements de produit suivants

(es) cumple con las siguientes especificaciones y normas de productos

DoC #: BOISB-1502-01- R15

HP Inc.

11361 Chinden Boulevard, Boise, Idaho 83714-1021
USA

HP Laserlet Enterprise M608x
HP LaserJet Enterprise M609x
HP LaserJet Enterprise M611x
HP LaserJet Enterprise M612x

BOISB-1502-01

(en) Please See ANNEX 1
(de) Siehe Anhang |

(fr) Voir I'annexe |

(es) Ver Anexo |

(en) Spectrum / (de) Frequenzspektrum /

(en) Safety / (de) Sicherheit / (fr) Sécurité / (es) (en) EMC / (de) EMV / (fr) EMC / (es) (fr) Spectre radioélectrique / (es)
Seguridad EMC Espectro radioeléctrico

IEC 60950-1:2005 +A1:2009 +A2:2013 CISPR 22:2008 Class A EN 300328 vV2.2.2

IEC 62368-1:2014 CISPR 32:2015 Class A EN 301893V2.1.1

EN 62368-1:2014 +A11:2017 EN 55032:2015+A11:2020 Class A

IEC 62368-1:2018 CISPR 35:2016

EN IEC 62368-1:2020 +A11:2020 EN 55035:2017+A11:2020

IEC 60825-1:2014 EN IEC 61000-3-2:2019 +A1:2021

EN 60825-1:2014 +A11:2021 EN 61000-3-3:2013+A1:2019+A2:2021

IEC 62479:2010 FCC CFR 47 Part 15 Class A

EN 62479:2010 ICES-003, Issue 7 Class A

IEC 62311:2007 EN 301 489-1V2.2.3

EN 62311:2008 EN 301 489-17 V3.3.1

RoHS

EN IEC 63000:2018

(en) Cybersecurity / (de) Cybersicherheit / (fr) Cybersécurité / (es) Ciberseguridad
EN 18031-1:2024

EN 18031-2:2024

(en) The product herewith complies with the requirements of the following and
carries the C€—marking accordingly

(de) Das Produkt hiermit entspricht den Anforderungen der folgenden und tragt das
entsprechende C€ Kennzeichen

(fr) Le produit est conforme aux exigences suivantes et porte le marquage C€en
conséquence

(es) El producto presente cumple con los requisitos de lo siguiente y conlleva el
marcado C€ en consecuencia

Radio Equipment Directive 2014/53/EU
RoHS Directive 2011/65/EU
Battery Regulation 2023/1542



(en) DECLARATION OF CONFORMITY / (de) KONFORMITATSERKLARUNG / (fr) DECLARATION DE
CONFORMITE / (es) DECLARACION DE CONFORMIDAD

DoC #: BOISB-1502-01- R15

UK ONLY: This product herewith complies with the requirements of the following and
. UK . Radio Equipment Regulations 2017
carries the R marking. Restriction of the Use of Certain Hazardous
Substances in Electrical and Electronic Equipment
Regulations 2012

U.S. ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including interference that may
cause undesired operation.

(en) Additional Information

(de) Zusatzliche Information

(fr) Informations complémentaires
(es) Informacion Adicional:

5.1)

(en) This product is assigned a Regulatory Model Number which stays with the regulatory aspects of the design. The Regulatory Model
Number is the main product identifier in the regulatory documentation and test reports, this number should not be confused with the
marketing name or the product numbers.

(de) Fur die regulatorischen Aspekte zum Design wurde diesem Produkt eine Regulatorische Modell Nummer zugeordnet. Zur
Produktidentifizierung in der regulatorischen Dokumentation und den Priifberichten wird diese Regulatorische Modell Nummer verwendet
und sollte nicht zu Verwechslungen von Marketingnamen oder Produktnummern fiihren.

(fr) A ce produit est assigné un numéro de modéle réglementaire qui est associé avec les aspects réglementaires liés a la conception du
produit. Le numéro de modele réglementaire est le principal identificateur du produit dans la documentation réglementaire et les rapports
d'essais, ce nombre ne doit pas étre confondu avec le nom commercial ou les numéros de produit.

(es) A este producto se asigna un nimero de modelo regulatorio que cumple con los aspectos regulatorios del disefio. El nimero de modelo
normativo es el identificador principal del producto en la documentacidon reglamentaria e informes de ensayo, este nimero no se debe
confundir con el nombre comercial o los nimeros del producto.

5.2)

(en) This product was tested in a typical HP environment.

(de) Dieses Produkt wurde in einer typischen HP Konfiguration getestet.

(fr) Ce produit a été testé dans un environnement typique HP.

(es) Este producto se ha probado en un entorno tipico de HP.

(en) The product meets the requirements of EN 55032 and CNS 15936:2016 Class A, in which case the following applies: 'Warning — This is a
Class A product. In a domestic environment this product may cause radio interference in which case the user may be required to take
adequate measures'.

(de) Das Produkt erfllt die Anforderungen der Norm EN 55032 und CNS 15936:2016 Klasse A. In diesem Fall gilt: Warnung - Dies ist ein
Produkt der Klasse A. In einer Wohnumgebung kann dieses Produkt Funkstérungen ausloesen. In diesem Fall kann vom Betreiber verlangt
werden, angemessene MaRBnahmen zu ergreifen

(fr) Le produit répond aux exigences de la norme EN 55032 Classe A et CNS 15936:2016 , dans ce cas, applique ce qui suit: Attention - Ceci est
un produit de classe A. Dans un environnement domestique, ce produit peut provoquer des interférences radio, auquel cas |'utilisateur peut
étre amené a prendre des mesures adéquates

(es) El producto cumple con los requisitos de la norma EN 55032 and CNS 15936:2016 Clase A, en cuyo caso se aplica lo siguiente:
'Advertencia - Este es un producto de Clase A. En un entorno doméstico, este producto puede causar interferencias de radio, en cuyo caso el
usuario debera tomar las medidas adecuadas'

(en) This product uses a radio module with the following Regulatory Model Number
as needed to meet technical regulatory requirements for the countries/regions
where this product will be sold.

(de) Dieses Produkt verwendet ein Funkmodul mit der folgenden regulatorischen
Modellnummer nach Bedarf, um die technischen regulatorischen Anforderungen fiir
die Ldnder/Regionen zu erfillen, in denen dieses Produkt verkauft wird.

(fr) Ce produit utilise un module radio avec le numéro de modeéle réglementaire
suivant au besoin pour répondre aux exigences réglementaires techniques pour les
pays / régions ou ce produit sera vendu.

(es) Este producto utiliza un médulo de radio con el siguiente nimero de modelo
regulatorio segun sea necesario para cumplir con los requisitos regulatorios técnicos
para los paises/regiones donde se vendera este producto. SDGOB-1506

(en) Telecom approvals and standards appropriate for the target countries/regions have been applied to this product, in addition to those
listed above.

(de) Den Ziellaendern entsprechende Telecom Zulassungen und Standarde wurden an diesem Produkt angewandt, zusatzlich zu den oben
aufgelisteten.

(fr) Homologations et normes appropriées pour les pays cibles Télécom / régions ont été appliquées a ce produit, en plus de ceux énumérés
ci-dessus.



(en) DECLARATION OF CONFORMITY / (de) KONFORMITATSERKLARUNG / (fr) DECLARATION DE
CONFORMITE / (es) DECLARACION DE CONFORMIDAD

DoC #: BOISB-1502-01- R15

(es) Aprobaciones y normas apropiadas para los paises de destino Telecom / regiones se han aplicado a este producto, ademas de los
mencionados anteriormente.

nager

ct Reguiations
Boise, ID ’
07-07-2025 Rich Payne, Manager
LES Product Regulations
(en) Local contact for regulatory topics only
(de) Lokale Ansprechpartner fiir Richtlinien und Bestimmungen
(fr) Contact local uniquement pour les réglementations
(es) Contacto local Unicamente para temas de normativa:
EU: HP REG 23010, 08028 Barcelona, Spain
UK: HP Inc UK Ltd, Regulatory Enquiries, Earley West, 300 Thames Valley Park Drive, Reading, RG6 1PT
u.s.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501

Email: reg@hp.com www.hp.eu/certificates



mailto:reg@hp.com
http://www.hp.eu/certificates

(en) DECLARATION OF CONFORMITY / (de) KONFORMITATSERKLARUNG / (fr) DECLARATION DE
CONFORMITE / (es) DECLARACION DE CONFORMIDAD

DoC #: BOISB-1502-01- R15

(en) ANNEX |
(de) ANHANG |
(fr) ANNEXE I
(es) ANEXO |
(en) Regulatory Model Number (RMN)
(de) Regulatorische Modell Nummer (RMN)
(fr) Numéro de modele réglementaire (RMN)
(es) Numero de modelo reglamentario (RMN) BOISB-1502-01
1 (en) DESCRIPTION | 2 (en) OPTION RMN*
1 (de) BESCHREIBUNG | 2 (de) RMN OPTION*
1 (fr) DESCRIPTION | 2 (fr) RMN OPTION*
1 (es) DESCRIPCION | 2 (es) RMN OPCION*

1 2

HP LaserJet 550-sheet Paper Tray LOH17A
HP 2,100-sheet HCI feeder with stand LOH18A
HP LaserJet Printer Stand LOH19A
HP Stapling Mailbox LOH20A
HP LaserJet Envelope Feeder LOH21A
HP Staple Cartridge Refill C5967A
HP LaserJet 512GB 2.5 inch SATA CCC/FIPS/TAA B18JOA
Solid State Drive

HP 37A Black Original Laserlet Toner Cartridge CF237A
HP 37X High Yield Black Original LaserJet Toner CF237X
Cartridge

HP 37Y Extra High Yield Black Original Laserlet CF237Y
Toner Cartridge

HP 147A Black Original LaserJet Toner Cartridge W1470A
HP 147X High Yield Black Original Laserlet Toner W1470X
Cartridge

HP 147Y Extra High Yield Black Original LaserJet W1470Y
Toner Cartridge

HP 147Y Extra High Yield Black Contract LaserJet W1470YC
Toner Cartridge

HP 147X High Yield Black US Govt. Original Laserlet | W1470XG
Toner Cartridge

HP 147Y Extra High Yield Black US Govt. Contract W1470YG
LaserJet Toner Cartridge




(en) DECLARATION OF CONFORMITY / (de) KONFORMITATSERKLARUNG / (fr) DECLARATION DE
CONFORMITE / (es) DECLARACION DE CONFORMIDAD

DoC #: BOISB-1502-01- R15

(en) *Where X represents any alpha numeric character.

(de) *Wo X steht fiir eine beliebige alphanumerische Zeichen
(fr) *OU X représente n'importe quel caractéere alphanumérique
(es) *Donde X representa cualquier caracter alfanumérico



I (it) DICHIARAZIONE DI CONFORMITA' / (pt) DECLARACAO DE CONFORMIDADE / (pl)
DEKLARACJA ZGODNOSCI / (ro) DECLARATIE DE CONFORMITATE

DoC #: BOISB-1502-01- R15

(it) Nome del Fornitore

(pt) Nome do fabricante

(pl) Nazwa producenta

(ro) Numele producatorului HP Inc.
(it) Indirizzo del Fornitore

(pt) Enderego do fabricante

(pl) Adres producenta 11361 Chinden Boulevard, Boise, Idaho 83714-1021
(ro) Adresa producatorului USA
(it) dichiara che il prodotto

(pt) declara, que o produto

(pl) oswiadcza, ze produkt

(ro) declara ca produsul

(it) Nome del prodotto e modello>2 HP Laserlet Enterprise M608x
(pt) Nome do produto e modelo5-2 HP LaserJet Enterprise M609x
(pl) Nazwa produktu i modelu3-2 HP LaserJet Enterprise M611x
(ro) Nume produs si model>2 HP LaserJet Enterprise M612x

(it) Numero di modello normativos!
(pt) Nimero de Modelo de Regulamentagdos!
(pl) Numer modelu>1

(ro) Numarul de model de reglementare! BOISB-1502-01

(it) Opzioni del prodotto (it) Vedere Allegato |
(pt) Opgdes do produto (pt) Ver anexo |

(pl) Opcje produktu (pl) Patrz zatacznik |
(ro) Optiuni de produse (ro) A se vedea anexa |

(it) € conforme alle seguenti specifiche e regolamenti di prodotto

(pt) estda em conformidade com as seguintes especificagbes e regulamentos do produto
(pl) jest zgodny z nastepujacymi specyfikacjami produktu i rozporzadzen

(ro) in conformitate cu urmatoarele specificatii si regulamentelor de produse

(it) Spettro Radio / (pt) Espectro de

(it) Sicurezza / (pt) Seguranga / (pl) radiofrequéncias / (pl) Widmo radiowe /
Bezpieczenstwo / (ro) Siguranta (it) EMC / (pt) EMC / (pl) EMC / (ro) EMC (ro) Spectrului de frecvente radio

IEC 60950-1:2005 +A1:2009 +A2:2013 CISPR 22:2008 Class A EN 300328 vV2.2.2

IEC 62368-1:2014 CISPR 32:2015 Class A EN 301893V2.1.1

EN 62368-1:2014 +A11:2017 EN 55032:2015+A11:2020 Class A

IEC 62368-1:2018 CISPR 35:2016

EN IEC 62368-1:2020 +A11:2020 EN 55035:2017+A11:2020

IEC 60825-1:2014 EN IEC 61000-3-2:2019 +A1:2021

EN 60825-1:2014 +A11:2021 EN 61000-3-3:2013+A1:2019+A2:2021

IEC 62479:2010 FCC CFR 47 Part 15 Class A

EN 62479:2010 ICES-003, Issue 7 Class A

IEC 62311:2007 EN 301 489-1V2.2.3

EN 62311:2008 EN 301 489-17 V3.3.1

RoHS

EN IEC 63000:2018

(it) Cibersicurezza / (pt) Ciberseguranga / (pl) Cyberbezpieczeristwa / (ro) Securitate cibernetica
EN 18031-1:2024

EN 18031-2:2024

(it) Il prodotto con la presenza & conforme ai requisiti di quanto segue e trasporta di
conseguenza il marchio ce

(pt) O produto contraria os requisitos do seguinte e carrega o marco CE€ de acordo

(pl) Produkt jest zgodny z wymogami nastepujacych i odpowiednio przenosi

znakowanie C€ Radio Equipment Directive 2014/53/EU
(ro) Produsul de aici respecta cerintele urmatoarelor si transporta in consecinta RoHS Directive 2011/65/EU
marcare C€ in consecinta Battery Regulation 2023/1542

UK ONLY: This product herewith complies with the requirements of the following and

UK
carries the ©R  marking. Radio Equipment Regulations 2017



(it) DICHIARAZIONE DI CONFORMITA' / (pt) DECLARACAO DE CONFORMIDADE / (pl) DEKLARACJA
ZGODNOSCI / (ro) DECLARATIE DE CONFORMITATE

DoC #: BOISB-1502-01- R15

Restriction of the Use of Certain Hazardous
Substances in Electrical and Electronic Equipment
Regulations 2012

U.S. ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including interference that may
cause undesired operation.

(it) Informazioni aggiuntive
(pt) InformagGes adicionais
(pl) Dodatkowe informacje

(ro) Informatii suplimentare

5.1)

(it) A questo prodotto e assegnato un Numero di modello normativo (RMN) che rimane con gli aspetti normativi della progettazione. Il
numero di modello normativo e l'identificativo principale del prodotto nella documentazione normativa e rapporti di prova, questo numero
non deve essere confuso con il nome commerciale o il numero di prodotto.

(pt) Este produto recebeu um Nimero de modelo de regulamentagdo que fica com os aspectos regulatérios do design. O Nimero de Modelo
de Regulamentacdo é o identificador principal do produto na documentagdo regulamentar e relatérios de ensaio, este nimero nio deve ser
confundido com o nome comercial ou os nimeros dos produtos.

(pl) Produkt ten zostat przypisany numer modelu z aspektdw regulacyjnych projekt. Numer modelu jest gtéwnym identyfikatorem produktu w
dokumentacji normatywnej i raporty z badan, liczba ta nie powinna by¢ mylona z nazwa handlowa lub tez liczby produktéw.

(ro) Acestui produs li este atribuit un numar de model de reglementare asociat cu aspectele regulatorii de proiectare. Numarul de model de
reglementare este identificatorul principal al produsului in documentatia de reglementare si rapoarte de testare, acest numar nu trebuie
confundat cu numele de marketing sau numarul de produs.

5.2)

(it) Questo prodotto é stato testato in un tipico ambiente HP .

(pt) Este produto foi testado em um ambiente tipico de HP .

(pl) Produkt byt testowany w typowym srodowisku HP, w potgczeniu z systemem gospodarza HP .

(ro) Acest produs a fost testat intr-un mediu tipic HP impreuna cu un sistem gazda HP .

(it) Il prodotto soddisfa i requisiti della norma EN 55032 and CNS 15936:2016 Classe A, nel qual caso si applica quanto segue: 'Attenzione - Si
tratta di un prodotto di classe A. In un ambiente domestico, questo prodotto puo causare interferenze radio, nel qual caso |'utente e tenuto
ad adottare misure adeguate'.

(pt) O produto atende aos requisitos da norma EN 55032 and CNS 15936:2016 classe A, caso em que se aplica o seguinte: 'Atencgdo - Este é
um produto de Classe A. Em um ambiente doméstico este produto pode causar interferéncia de radio, caso em que o usuario pode ser
obrigado a tomar as medidas adequadas'

(pl) Produkt spetnia wymagania normy EN 55032 and CNS 15936:2016 Klasa A, w tym przypadku obowigzuje zasada: 'Ostrzezenie - To jest
produkt klasy A.. W srodowisku domowym produkt ten moze powodowac zaktdcenia radiowe, w przypadku ktérych uzytkownik moze by¢
zmuszony do podjecia odpowiednich srodkow'

(ro) Produsul indeplineste cerintele EN 55032 and CNS 15936:2016 Clasa A, caz in care se aplica urmatoarele: Atentie - Acesta este un produs
din clasa A. intr-un mediu casnic, acest produs poate cauza interferente radio, caz in care utilizatorul trebuie s& ia masurile adecvate

(it) Questo prodotto utilizza un modulo radio con il seguente numero di modello
normativo in base alle necessita per soddisfare i requisiti normativi tecnici per i
paesi/regioni in cui questo prodotto verra venduto.

(pt) Este produto usa um médulo de radio com o seguinte nimero do modelo
regulatoério, conforme necessario, para atender aos requisitos regulatérios técnicos
para os paises/regides onde este produto sera vendido.

(pl) Ten produkt wykorzystuje modut radiowy z nastepujgcym numerem modelu
regulacyjnego w razie potrzeby, aby spetni¢ techniczne wymagania regulacyjne dla
krajow/regionéw, w ktorych ten produkt zostanie sprzedany.

(ro) Acest produs foloseste un modul radio cu urmatorul numar de model de
reglementare, dupa cum este necesar pentru a indeplini cerintele tehnice de
reglementare pentru tarile/regiunile in care acest produs va fi vandut. SDGOB-1506

(it) A questo prodotto sono stati applicati standard e omologazioni telecom, in aggiunta a quelli sopra elencati, adeguati per i paesi / regioni di
destinazione.

(pt) Aprovagdes e normas adequadas para os paises-alvo Telecom / regides foram aplicadas a este produto, além das listadas acima.

(pl) Standardy i zezwolenia telekomunikacyjne wtasciwe dla krajow / regionéw docelowych zostaty zastosowane do tego produktu, oprocz
tych wymienionych powyzej.

(ro) Aprobarile si standardele adecvate pentru tarile vizate Telecom / regiuni au fost aplicate la acest produs, in plus fatd de cele enumerate

mai sus.
ot HP Inc. o
- 11161 Chinden Beulevard, Boise, idaho
7 f} £3714-10.
Rich Pavne, Manager
LES Product Reguiations

Boise, ID



(it) DICHIARAZIONE DI CONFORMITA' / (pt) DECLARACAO DE CONFORMIDADE / (pl) DEKLARACJA
ZGODNOSCI / (ro) DECLARATIE DE CONFORMITATE

DoC #: BOISB-1502-01- R15

07-07-2025 Rich Payne, Manager
LES Product Regulations

(it) Contatto locale solo per informazioni sulla conformita al marchio CE
(pt) O contato local para topicos regulamentares apenas

(pl) Lokalny kontakt na temat przepiséw

(ro) Persoanad de contact locala numai pentru subiecte de reglementare:

EU: HP REG 23010, 08028 Barcelona, Spain
UK: HP Inc UK Ltd, Regulatory Enquiries, Earley West, 300 Thames Valley Park Drive, Reading, RG6 1PT
u.s.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501

Email: reg@hp.com www.hp.eu/certificates



mailto:reg@hp.com
http://www.hp.eu/certificates

(it) DICHIARAZIONE DI CONFORMITA' / (pt) DECLARACAO DE CONFORMIDADE / (pl) DEKLARACJA
ZGODNOSCI / (ro) DECLARATIE DE CONFORMITATE

DoC #: BOISB-1502-01- R15

(it) ALLEGATO |
(pt) ANEXO |
(pl) ZALACZNIK |
(ro) ANEXA |
(it) Numero di modello normativo (RMN)
(pt) Nimero de Modelo de Regulamentagdo (RMN).
(pl) Numer modelu (RMN)
(ro) Numarul de model de reglementare (RMN) BOISB-1502-01
1 (it) DESCRIZIONE | 2 (it) RMN OPZIONE*
1 (pt) DESCRICAO | 2 (pt) RMN OPCAO*
1 (pl) OPIS | 2 (pl) RMN OPCJA*
1 (ro) DESCRIERE | 2 (ro) RMN OPTIUNE*

1 2

HP LaserJet 550-sheet Paper Tray LOH17A
HP 2,100-sheet HCI feeder with stand LOH18A
HP LaserJet Printer Stand LOH19A
HP Stapling Mailbox LOH20A
HP LaserJet Envelope Feeder LOH21A
HP Staple Cartridge Refill C5967A
HP LaserJet 512GB 2.5 inch SATA CCC/FIPS/TAA B18JOA
Solid State Drive

HP 37A Black Original Laserlet Toner Cartridge CF237A
HP 37X High Yield Black Original LaserJet Toner CF237X
Cartridge

HP 37Y Extra High Yield Black Original Laserlet CF237Y
Toner Cartridge

HP 147A Black Original LaserJet Toner Cartridge W1470A
HP 147X High Yield Black Original Laserlet Toner W1470X
Cartridge

HP 147Y Extra High Yield Black Original LaserJet W1470Y
Toner Cartridge

HP 147Y Extra High Yield Black Contract LaserJet W1470YC
Toner Cartridge

HP 147X High Yield Black US Govt. Original Laserlet | W1470XG
Toner Cartridge

HP 147Y Extra High Yield Black US Govt. Contract W1470YG
LaserJet Toner Cartridge




(it) DICHIARAZIONE DI CONFORMITA' / (pt) DECLARACAO DE CONFORMIDADE / (pl) DEKLARACJA
ZGODNOSCI / (ro) DECLARATIE DE CONFORMITATE

DoC #: BOISB-1502-01- R15

(it) *Dove X rappresenta qualsiasi carattere alfanumerico
(pt) *Onde X representa qualquer caractere alfanumérico
(pl) *W przypadku, gdy X oznacza dowolny alfa cyfre

(ro) *In cazul in care X reprezint3 orice caracter alfanumeric



I (hu) MEGFELELOSEGI NYILATKOZAT / (nl) CONFORMITEITSVERKLARING / (el) AHAQZH
SYMMOP®QZHS / (sv) FORKLARING OM OVERENSSTAMMELSE

DoC #: BOISB-1502-01- R15

(hu) A gyarté neve

(nl) Naam van de fabrikant

(el) Ovopa kataokevaoTn

(sv) Tillverkarens namn HP Inc.
(hu) Gyarto cime

(nl) Adres van de fabrikant

(el) AtevBuvon tou kaTooKEUOOTN 11361 Chinden Boulevard, Boise, Idaho 83714-1021
(sv) Tillverkarens adress USA
(hu) kijelenti, hogy a termék

(nl) verklaart, dat het product

(el) SnAwvel 6tL To poiov

(sv) forklarar att produkten

u) A termék neve és a modell> aserlet Enterprise X
(hu) A 4k 2 dell52 HP Laserlet Enterprise M608
(nl) Naam van het product en model>-2 HP LaserJet Enterprise M609x
el) Ovopa mpoidvrog kat povtéhou® aserJet Enterprise X
(el) O tAous2 HP LaserJet E ise M611
(sv) Namn och modell>2 HP Laserlet Enterprise M612x

(hu) Szabalyozasi Modell szama5-1
(nl) Regulatory Model Number>1
(el) ApBOG MovTéNO KATA TOUG KAVOVLOUOUG>L

(sv) Regleringsmodellnummer>-1 BOISB-1502-01

(hu) Termék opcidk (hu) Lasd az I. melléklet
(nl) Product opties (nl) Zie bijlage |

(el) Emhoyég Mpoidvtog (el) BAéne mapaptnua l
(sv) Produktalternativ (sv) Se bilaga |

(hu) megfelel az aldbbi termék dokumentacid és rendeletek:

(nl) voldoet aan de volgende productspecificaties en wetgeving

(el) cuppopdwvetal mpog Tig e€ng mpodilaypadEg Kat kavoviopol

(sv) 6verensstammer med foljande produktspecifikationer och férordningar

(hu) Radiéspektrumiigyek / (nl)

(hu) Biztonsag / (nl) Veiligheid / (el) AoddAsia / (hu) EMC / (nl) EMC / (el) EMC / (sv) Radiospectrum / (el) padiodpdoparog /
(sv) Sdkerhet EMC (sv) Radiového spektra

IEC 60950-1:2005 +A1:2009 +A2:2013 CISPR 22:2008 Class A EN 300328 vV2.2.2

IEC 62368-1:2014 CISPR 32:2015 Class A EN 301893V2.1.1

EN 62368-1:2014 +A11:2017 EN 55032:2015+A11:2020 Class A

IEC 62368-1:2018 CISPR 35:2016

EN IEC 62368-1:2020 +A11:2020 EN 55035:2017+A11:2020

IEC 60825-1:2014 EN IEC 61000-3-2:2019 +A1:2021

EN 60825-1:2014 +A11:2021 EN 61000-3-3:2013+A1:2019+A2:2021

IEC 62479:2010 FCC CFR 47 Part 15 Class A

EN 62479:2010 ICES-003, Issue 7 Class A

IEC 62311:2007 EN 301 489-1V2.2.3

EN 62311:2008 EN 301 489-17 V3.3.1

RoHS

EN IEC 63000:2018

(hu) Kiberbiztonsagi / (nl) Cyberbeveiliging / (el) KuBepvoaoddAeia / (sv) Cybersikerhet
EN 18031-1:2024
EN 18031-2:2024

(hu) A termék itt megfelel a kovetkez6k kovetelményeinek, és ennek megfelel6en

hordozza a markingot Cce

(nl) Het product voldoet hierbij aan de vereisten van het volgende en draagt de

markering dienovereenkomstig bij

(el) To mpoidvV CUUHOPPWVETAL LE TLG ATIALTAHOELS TWV 0KOAOUBWV Kal petadEpEL

avdaioya C€w Radio Equipment Directive 2014/53/EU
(sv) Produkten harmed uppfyller kraven i féljande och bar ce—mérkning i enlighet RoHS Directive 2011/65/EU

déarmed Battery Regulation 2023/1542



(hu) MEGFELELOSEGI NYILATKOZAT / (nl) CONFORMITEITSVERKLARING / (el) AHAQEH SYMMOP®DQEHE /
(sv) FORKLARING OM OVERENSSTAMMELSE

DoC #: BOISB-1502-01- R15

UK ONLY: This product herewith complies with the requirements of the following and
. UK . Radio Equipment Regulations 2017
carries the R marking. Restriction of the Use of Certain Hazardous
Substances in Electrical and Electronic Equipment
Regulations 2012

U.S. ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including interference that may
cause undesired operation.

(hu) Tovabbi informacio

(nl) Extra informatie

(el) NpdoBeteg MAnpodopieg

(sv) Ytterligare information

5.1)

(hu) Ez a termék tartozik egy hatdsagi azonositdsi tipusszam ami marad szabalyozasi szempontbdl a design. A szabalyozasi modellszammal a f§
termék azonositdjat a szabalyozasi dokumentdacidban és vizsgalati jelentések, ez a szam nem keverendd Gssze a kereskedelmi névvel vagy a
termék szamokat.

(nl) Dit product is voorzien van een wettelijk modelnummer die blijft bij de regelgevende aspecten van de ontwerp. Het voorgeschreven
modelnummer is het belangrijkste product-id in de regelgeving documentatie en testrapporten, moet dit nummer niet verwarren met de
merknaam of de productnummers.

(el) Autd to Tpoidyv éxel ekxwpnOel £vag pUBULOTIKOG OPLOUOG LOVTEAOU TIOU PEVEL E TIG PUBULOTIKEG TTTUXEG TWV OXESLAOUO. O aplOudg
PuBuLOTIKA LOVTEAOU £lval TO KUPLO QVaYVWPLOTLKO TOU TTPOIOVTOC LE TNV KOVOVLOTLKI TEKUNPLWON Kal EKOECELS SOKLUWY, 0 aplOUdC auTdC
SEV TIPEMEL VAL GUYXEETAL LE TNV EUTIOPLKA ovopaacia i Toug aptduolc mpoiovtog.

(sv) Den hér produkten har tilldelats ett kontrollmodellnummer som stannar med de regulatoriska aspekterna av design.
Kontrollmodellnumret ar den viktigaste produktbeteckning i lagstiftnings dokumentation och provningsrapporter, detta nummer ska inte
forvaxlas med produktnamn eller produktnummer.

5.2)

(hu) Ez a termék tesztelése egy tipikus HP kornyezetben egyitt egy HP gazda rendszert.

(nl) Dit product werd getest in het HP-omgeving in combinatie met een HP hostsysteem.

(el) Auto to TpoidV €xel SOKIUAOTEL O€ €va TUTILKO TIEPLBAAAOV HP.

(sv) Produkten testades i en typisk HP-miljo tillsammans med en HP-vardsystem.

(hu) A termék megfelel az EN 55032 and CNS 15936:2016 Osztalyld ebben az esetben a kovetkez6 érvényes: Figyelmeztetés - Ez egy A osztélyu
termék. Otthoni kornyezetben ez a termék radiofrekvencids zavart okozhat, amely esetben a felhasznalénak meg kell tennie a megfelel
intézkedéseket

(nl) Het product voldoet aan de eisen van EN 55032 and CNS 15936:2016 Klasse A, In dat geval geldt het volgende: 'Waarschuwing - Dit is een
klasse A product. In een huiselijke omgeving kan dit product radiostoring veroorzaken, in welk geval de gebruiker kan worden verplicht om
passende maatregelen te nehmen'

(el) To mpotdv mAnpot TG anattroelg tou npotumou EN 55032 and CNS 15936:2016 Katnyopia A, otnv omnola nepintwon oxtouyv ta e€AG:
'NMpocoyxn - Auto elvat éva Tpolov katnyopiag A. € otklako meptBailov, autd to mPoildv pnopel va mpokaAéoel TaPEUPBOAEG OTLG
padLoouxvaTNTEG, OMOTE lval SuvaTto va amatteital o xpriotng va AdBet Ta KatdAAnAa pétpa’

(sv) Produkten uppfyller kraven i EN 55032 and CNS 15936:2016 Klass A, i vilket fall géller féljande: Varning - Detta &r en klass A-produkt. |
hemmiljo kan denna produkt orsaka radiostorningar i vilket fall anvandaren kan behova vidta lampliga atgarder

(hu) Ez a termék egy radidomodult hasznal, amelynek a kovetkezd szabalyozasi
modellszama van, amennyire sziikség van a m(iszaki szabalyozasi kdvetelmények
teljesitéséhez az orszagok/régidk szamara, ahol ezt a terméket eladjak.

(nl) Dit product maakt gebruik van een radiomodule met het volgende
regelgevingsmodelnummer indien nodig om te voldoen aan de technische wettelijke
vereisten voor de landen/regio's waar dit product zal worden verkocht.

(el) Autd to Tpoidy xpnouomoLel pla padlodwvikn povada e tov akoAoubo
PUBULOTIKO aplBUO HOVTEAOU OTIWG aTtaLTETaL Yo TNV KAAU PN TWV TEXVIKWY
KOLVOVLOTIKWV QTALTHOEWVY yLa TG XWPEG/TEPLOXEG Oou Ba wAnBel auto To Tpoiov.
(sv) Denna produkt anvdander en radiomodul med féljande regleringsmodellnummer
efter behov for att uppfylla tekniska lagstiftningskrav fér Iander/regioner dar denna
produkt kommer att séljas. SDGOB-1506

(hu) Telecom elGirasainak, illetve szabvanyainak is megfelel a megcélzott orszagok / térségek volna alkalmazni ezt a terméket, amellett, hogy a
fent felsorolt.

(nl) Telecom goedkeuringen en normen die passen bij het doel landen / regio's zijn toegepast op dit product, in aanvulling op de hierboven
genoemde.

(el) Eykploelg kat pdTuTa yLa TLg XWpPEeG-0ToXoug Telecom / meplox£g €xouv epapoaTel o AUTO TO MPOLOV, EKTOG amd auTd Tou
avadpEpovral mopanavw.

(sv) Telekombestammelser och standarder for malgrupp lander / regioner har anvants fér den har produkten, férutom de som anges ovan.



(hu) MEGFELELOSEGI NYILATKOZAT / (nl) CONFORMITEITSVERKLARING / (el) AHAQEH SYMMOP®DQEHE /
(sv) FORKLARING OM OVERENSSTAMMELSE

DoC #: BOISB-1502-01- R15

HP lnc.
< 11361 Chinden Beulevard, Boise, idaho
7 l 78 e A
A 47 Rich Pavre, Ranag:'v =
Product Reguiations
BOISG, ID LES Product Regui

07-07-2025 Rich Payne, Manager
LES Product Regulations

(hu) Helyi kapcsolattarto a jogi tudnivaldkkal
(nl) Lokale contactpersoon voor mbtvoorschriften
(el) Torukn emadng yLa B€pata KOVOVIGUWY LOVO
(sv) Lokal kontakt bara for regleringsarenden

EU: HP REG 23010, 08028 Barcelona, Spain
UK: HP Inc UK Ltd, Regulatory Enquiries, Earley West, 300 Thames Valley Park Drive, Reading, RG6 1PT
u.sS.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501

Email: reg@hp.com www.hp.eu/certificates



mailto:reg@hp.com
http://www.hp.eu/certificates

(hu) MEGFELELOSEGI NYILATKOZAT / (nl) CONFORMITEITSVERKLARING / (el) AHAQEH SYMMOP®DQEHE /
(sv) FORKLARING OM OVERENSSTAMMELSE

DoC #: BOISB-1502-01- R15

(hu) I. MELLEKLET
(nl) BIJLAGE |
(el) TO NAPAPTHMA |
(sv) BILAGA |
(hu) Szabalyozasi Modell szama (RMN)
(nl) Regulatory Model Number (RMN)
(el) ApOLOG Movtélo katd Toug kavoviopoUs (RMN)
(sv) Regleringsmodellnummer (RMN) BOISB-1502-01
1 (hu) LEIRAS | 2 (hu) RMN OPCIO*
1 (nl) BESCHRUVING | 2 (nl) RMN OPTIE*
1 (el) NEPIFPA®H | 2 (el) RMN EMIAOTFH*
1 (sv) BESKRIVNING | 2 (sv) RMN ALTERNATIV*

1 2

HP LaserJet 550-sheet Paper Tray LOH17A
HP 2,100-sheet HCI feeder with stand LOH18A
HP Laserlet Printer Stand LOH19A
HP Stapling Mailbox LOH20A
HP LaserJet Envelope Feeder LOH21A
HP Staple Cartridge Refill C5967A
HP LaserJet 512GB 2.5 inch SATA CCC/FIPS/TAA B18JOA
Solid State Drive

HP 37A Black Original Laserlet Toner Cartridge CF237A
HP 37X High Yield Black Original LaserJet Toner CF237X
Cartridge

HP 37Y Extra High Yield Black Original Laserlet CF237Y

Toner Cartridge

HP 147A Black Original LaserJet Toner Cartridge W1470A

HP 147X High Yield Black Original Laserlet Toner W1470X
Cartridge

HP 147Y Extra High Yield Black Original LaserJet W1470Y
Toner Cartridge

HP 147Y Extra High Yield Black Contract LaserJet W1470YC
Toner Cartridge

HP 147X High Yield Black US Govt. Original Laserlet | W1470XG
Toner Cartridge

HP 147Y Extra High Yield Black US Govt. Contract W1470YG
LaserJet Toner Cartridge




(hu) MEGFELELOSEGI NYILATKOZAT / (nl) CONFORMITEITSVERKLARING / (el) AHAQEH SYMMOP®DQEHE /
(sv) FORKLARING OM OVERENSSTAMMELSE

DoC #: BOISB-1502-01- R15

(hu) *Ha X jelentése barmilyen alfanumerikus karaktert

(nl) *Waar X staat voor elke alfanumerieke tekens

(el) *Ze meplmtwon mou to X aviutpoowrneVeL onolodnmote aAdaplOUnTIKO xapaKkTnpa
(sv) *Dar X representerar nagon alfanumeriska tecken



I (cs) PROHLASENI O SHODE / (bg) AEKNAPALIUA 3A CbOTBETCTBME / (sk) VYHLASENIE O ZHODE
/ (da) OVERENSSTEMMELSESERKLZRING

(cs) Jméno vyrobce

(bg) HaMmeHoBaHMe Ha NnpousBoauTeNs
(sk) Meno vyrobcu

(da) Producentens navn

(cs) Adresa vyrobce

(bg) Nponseoautena Appec

(sk) adresa vyrobcu

(da) Producentens adresse

(cs) vyhovuje nasledujicim specifikacim a nafizeni produktu
(bg) 3asBaABa, ye NPOAYKTHLT

(sk) prehlasuje, ze vyrobok

(da) erklzerer, at produktet

(cs) Nazev produktu a model>2

(bg) Ume Ha npoayKTa M moaens2

(sk) Nazov produktu a model>-2

(da) Produktnavn og Model>2

(cs) Regulaéni ¢islo modelu>!

(bg) HopmaTneeH Homep Ha mogenas!
(sk) Regulacné ¢islo modelu>1

(da) Lovpligtigt modelnummer>1

(cs) Moznosti vyrobku

(bg) OnumMmu Ha npoayKTa

(sk) MozZnosti vyrobku

(da) Produkt Valg

(cs) vyhovuje nasledujicim specifikacim a nafizeni produktu

(bg) cboTBETCTBA Ha CieaHMTe cneumdUKaLmMm Ha NPOAYKTA U PernameHTH
(sk) splfia nasledujuce $pecifikacie a nariadenia produktu

(da) opfylder fglgende produktspecifikationer og forordninger

DoC #: BOISB-1502-01- R15

HP Inc.

11361 Chinden Boulevard, Boise, Idaho 83714-1021
USA

HP Laserlet Enterprise M608x
HP LaserJet Enterprise M609x
HP LaserJet Enterprise M611x
HP LaserJet Enterprise M612x

BOISB-1502-01

(cs) Viz priloha |

(bg) Buxx npunoxxenue |
(sk) Pozri prilohu |

(da) Se bilag |

(cs) Radiové spektrum / (bg)

(cs) Bezpeénost / (bg) BesonacHoct / (sk) (cs) EMC / (bg) EMC / (sk) EMC / (da) PaguouectoTHuaT cnektbp / (sk) Radiové
Bezpeénost / (da) Sikkerhed EMC spektrum / (da) Radiofrekvenser

IEC 60950-1:2005 +A1:2009 +A2:2013 CISPR 22:2008 Class A EN 300328 vV2.2.2

IEC 62368-1:2014 CISPR 32:2015 Class A EN 301893V2.1.1

EN 62368-1:2014 +A11:2017 EN 55032:2015+A11:2020 Class A

IEC 62368-1:2018 CISPR 35:2016

EN IEC 62368-1:2020 +A11:2020 EN 55035:2017+A11:2020

IEC 60825-1:2014 EN IEC 61000-3-2:2019 +A1:2021

EN 60825-1:2014 +A11:2021 EN 61000-3-3:2013+A1:2019+A2:2021

IEC 62479:2010 FCC CFR 47 Part 15 Class A

EN 62479:2010 ICES-003, Issue 7 Class A

IEC 62311:2007 EN 301 489-1V2.2.3

EN 62311:2008 EN 301 489-17 V3.3.1

RoHS

EN IEC 63000:2018

(cs) Kybernetické bezpeénosti / (bg) Kubepcuryprocrra / (sk) Kybernetickej bezpeénosti / (da) Cybersikkerhed

EN 18031-1:2024

EN 18031-2:2024

(cs) Produkt timto odpovida pozadavkim nasledujicich Cce

(bg) MpoayKTLT TyK OTroBaps Ha U3UCKBaHWUATA Ha CIEAHOTO U CbOTBETHO CE€ 1oen
3HameTo

(sk) Produkt tymto splifia poZiadavky nasledujiceho a podla toho nesie oznaéenie
ce

(da) Produktet overholder hermed kravene i fglgende og baerer CE€ market i
overensstemmelse hermed

UK ONLY: This product herewith complies with the requirements of the following and
UK

carries the €A  marking.

Radio Equipment Directive 2014/53/EU
RoHS Directive 2011/65/EU
Battery Regulation 2023/1542

Radio Equipment Regulations 2017



(cs) PROHLASENI O SHODE / (bg) AEKNAPALIUA 3A CbOTBETCTBME / (sk) VYHLASENIE O ZHODE / (da)
OVERENSSTEMMELSESERKLZERING

DoC #: BOISB-1502-01- R15

Restriction of the Use of Certain Hazardous
Substances in Electrical and Electronic Equipment
Regulations 2012

U.S. ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including interference that may
cause undesired operation.

(cs) Dalsi informace

(bg) AonbaHUTENHA MHOPMALUA

(sk) Dalsie informécie

(da) Yderligere information

5.1)

(cs) Tento produkt je pridéleno regulatorni ¢islo modelu, ktery zGstava s regulaénimi aspekty konstrukce. Pocet Regulacni model je hlavnim
identifikatorem produktu v regula¢ni dokumentaci a protokoly o zkouskach, toto ¢islo by nemélo byt zaménovano s marketingovym nazvem
nebo Cisla produktu.

(bg) To3n npoayKT MMa HopMmaTMBEH HOMEP Ha MOZENa, KOWTO OCTaBa C pery/saTopHUTE acneKTv Ha AusaitH. Homep Ha HopmaTtueeH moaen e
NAEHTUMKATOPA OCHOBEH NPOAYKT B HOPMATUBHATA AOKYMEHTALMA U NPOTOKO/IM OT U3NUTBAHMA, TO3M Bpoit He TpsabBa Aa ce HbpKa ¢
nasapHOTO MMe MK HOMEepa Ha NPOAYKTa.

(sk) Tento produkt je pridelené regulacné Cislo modelu, ktory zostdva s regulacnymi aspektmi konstrukcie. Pocet Regulacny model je hlavnym
identifikdtorom produktu v regulaénej dokumentdcii a protokoly o skdskach, toto ¢islo by sa nemalo zamieriat s marketingovym nazvom alebo
s vyrobnymi ¢islami.

(da) Dette produkt er tildelt et lovpligtigt modelnummer, som forbliver de lovgivningsmaessige aspekter af den design. Det lovpligtige
modelnummer er det vigtigste produkt-id i den lovgivningsmaessige dokumentation og testrapporter, bgr dette antal ikke forveksles med navn
markedsfgringen eller varenumre.

5.2)

(cs) Tento vyrobek byl testovan v typické prostiredi HP ve spolupraci s hostitelskym systémem HP.

(bg) To3un npogyKT e n3npobBaH B TMNMYHA HP cpeaa BbB Bpb3Ka C XocT cucTema HP.

(sk) Tento vyrobok bol testovany v typickej prostredi HP v spolupraci s hostitelskym systémom HP.

(da) Dette produkt blev testet i en typisk HP-miljg i forbindelse med en HP host system.

(cs) Tento produkt splfiuje poZzadavky normy EN 55032 and CNS 15936:2016 Trida A, v takovém pripadé plati nasledujici: Varovani - Toto je
vyrobek tfidy A.. V domécim prostfedi mdze tento produkt zplsobovat ruseni radiovych frekvenci av takovém pfipadé muze byt uzivatel
pozadan, aby pfijal odpovidajici opatfeni

(bg) NpoayKTLT oTroBapA Ha nsnckBaHMATa Ha EN 55032 and CNS 15936:2016 Class A, KaTo B T031 C/y4Yait ce npuaara chegHoTo: BHumaHue -
ToBa e Knac A NpoayKT. B foMallHa cpefa TO3M MPOAYKT MOXKe 43 MPUYMHM PAaSMOCMYLLEHUA, B KOMTO CydYait MOXKe 4a ce M3UCKBa OT
noTpebutens ga npeanpueme ageKkBaTHU MepPKM

(sk) Tento produkt splia poZiadavky normy EN 55032 and CNS 15936:2016 Trieda A, v takom pripade plati nasleduijtice: Varovanie - Toto je
vyrobok triedy A .. V domacom prostredi mdze tento produkt spdsobovat rusenie radiovych frekvencii av takom pripade méze byt uZivatel
poZiadany, aby prijal prisluSné opatrenia

(da) Produktet opfylder kravene i EN 55032 and CNS 15936:2016 Klasse A, i hvilket tilfeelde geelder fglgende: Advarsel - Dette er et klasse A-
produkt. | private hjem kan dette produkt forarsage radiointerferens, i hvilket tilfaelde brugeren kan blive forpligtet til at traeffe passende
foranstaltninger

(cs) Tento produkt pouziva radiovy modul s nasledujicim ¢islem regulacniho modelu
podle potieby k spInéni technickych regulacnich pozadavki pro zemé/regiony, kde
bude tento produkt prodan.

(bg) To3n NpogyKT M3M0N3Ba PagMO MOLYN CbC CNEAHUA HOMEP Ha perynaTopeH
MOZEN, aKo e HeobxoAMMO, 3a 43 OTFOBOPM Ha TEXHUYECKUTE PerynaTtopHu
M3WCKBaHWA 3a CTPaHMTe/PerMoHuTe, KbAETO TO3M MPOAYKT Lie 6bae NpodaseH.

(sk) Tento produkt pouziva radiovy modul s nasledujucim regulaénym ¢islom modelu
podla potreby na splnenie technickych regulaénych poZiadaviek pre krajiny/regiény,
v ktorych sa tento produkt preda.

(da) Dette produkt bruger et radiomodul med fglgende regulatoriske modelnummer
efter behov for at imgdekomme tekniske lovgivningsmaessige krav til de
lande/regioner, hvor dette produkt vil blive solgt. SDGOB-1506

(cs) Schvaleni a normy vhodné pro cilové zemé Telecom / byly regiony byly pouZity k tomuto vyrobku, kromé téch uvedenych vyse.

(bg) Ono6peHUs n cTaHpapTUTE, CbOTBETCTBALLM Ha LiefeBUTe CTPaHU TeneKom / permMoHu ca NpuaoKeHU KbM TO3U NPOAYKT, B 4ONbAHEHUE
KbM Te3u, M36poeHu no-rope.

(sk) Schvélenie a normy vhodné pre cielové krajiny Telecom / boli regidony boli pouZité k tomuto vyrobku, okrem tych uvedenych vyssie.

(da) Telecom-godkendelser og standarder relevante for méllandene / regioner er blevet anvendt pa dette produkt, ud over de ovenfor
navnte.



(cs) PROHLASENI O SHODE / (bg) AEKNAPALIUA 3A CbOTBETCTBME / (sk) VYHLASENIE O ZHODE / (da)
OVERENSSTEMMELSESERKLZERING

DoC #: BOISB-1502-01- R15

Boise, ID
07-07-2025 Rich Payne, Manager
LES Product Regulations

(cs) Lokalni kontakt pro informace pouze o smérnicich
(bg) Local KOHTAKT 3a perynatopHu TeMu camo
(sk) Lokalne kontakt pre informacie iba o smerniciach
(da) Lokal kontaktperson for regulative emner

EU: HP REG 23010, 08028 Barcelona, Spain
UK: HP Inc UK Ltd, Regulatory Enquiries, Earley West, 300 Thames Valley Park Drive, Reading, RG6 1PT
u.sS.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501

Email: reg@hp.com www.hp.eu/certificates



mailto:reg@hp.com
http://www.hp.eu/certificates

(cs) PROHLASENI O SHODE / (bg) AEKNAPALIUA 3A CbOTBETCTBME / (sk) VYHLASENIE O ZHODE / (da)
OVERENSSTEMMELSESERKLZERING

DoC #: BOISB-1502-01- R15

(cs) PRILOHA |
(bg) NPUNOXEHMUE |
(sk) PRILOHA |
(da) BILAG |
(cs) Regulaéni ¢islo modelu (RMN)
(bg) HopmaTtueeH Homep Ha mogena (RMN)
(sk) Regulaéné ¢islo modelu (RMN)
(da) Lovpligtigt modelnummer (RMN) BOISB-1502-01
1 (cs) POPIS | 2 (cs) RMN VOLBA*
1 (bg) OMUCAHME | 2 (bg) RMN ONUMA*
1 (sk) OPIS | 2 (sk) RMN VOLBA*
1 (da) BESKRIVELSE | 2 (da) RMN OPTION*

1 2

HP LaserJet 550-sheet Paper Tray LOH17A
HP 2,100-sheet HCI feeder with stand LOH18A
HP LaserJet Printer Stand LOH19A
HP Stapling Mailbox LOH20A
HP LaserJet Envelope Feeder LOH21A
HP Staple Cartridge Refill C5967A
HP LaserJet 512GB 2.5 inch SATA CCC/FIPS/TAA B18JOA
Solid State Drive

HP 37A Black Original Laserlet Toner Cartridge CF237A
HP 37X High Yield Black Original LaserJet Toner CF237X
Cartridge

HP 37Y Extra High Yield Black Original Laserlet CF237Y
Toner Cartridge

HP 147A Black Original LaserJet Toner Cartridge W1470A
HP 147X High Yield Black Original Laserlet Toner W1470X
Cartridge

HP 147Y Extra High Yield Black Original LaserJet W1470Y
Toner Cartridge

HP 147Y Extra High Yield Black Contract LaserJet W1470YC
Toner Cartridge

HP 147X High Yield Black US Govt. Original Laserlet | W1470XG
Toner Cartridge

HP 147Y Extra High Yield Black US Govt. Contract W1470YG
LaserJet Toner Cartridge




(cs) PROHLASENI O SHODE / (bg) AEKNAPALIUA 3A CbOTBETCTBME / (sk) VYHLASENIE O ZHODE / (da)
OVERENSSTEMMELSESERKLZERING

DoC #: BOISB-1502-01- R15

(cs) *Tam, kde X predstavuje libovolny alfanumericky znak
(bg) *Korato X npeacraBnaga BcAKa anda undpos 3Hak

(sk) *Tam, kde X predstavuje [ubovolny alfanumericky znak
(da) *Hvor X betegner en hvilken som helst alfanumerisk tegn



/

(fi) VAATIMUSTENMUKAISUUSVAKUUTUS / (It) ATITIKTIES DEKLARACIA / (no)
SAMSVARSERKLARING / (sl) IZJAVA O SKLADNOSTI

(fi) Valmistajan nimi

(It) Gamintojo pavadinimas

(no) Produsentens navn

(sl) Ime proizvajalca

(fi) Valmistajan osoite

(It) Gamintojo adresas

(no) Produsentens adresse

(sl) Naslov proizvajalca

(fi) ilmoittaa, etta tuote

(It) pareiskia, kad produktas
(no) erklaerer at dette produktet
(sl) izjavlja, da izdelek

(fi) Tuotteen nimi ja malli>2

(It) Produkto pavadinimas ir modelis>2
(no) Produktnavn og modell>-2
(sl) Ime izdelka in model>2

(fi) Sadd6ésmallinumero>!

(It) Normatyvinis modelio numeris>1

(no) Forskriftsmessig modellnummer>5-1

(sl) Upravna stevilka modela>?!

(fi) Tuotevaihtoehdot

(It) Prekés pasirinkimai

(no) Produktvalg

(sl) Moznosti izdelka

(fi) tayttaa seuraavat tuotevaatimukset ja asetukset
(It) atitinka Sias produkto specifikacijas ir reglamenty

HP Inc.

11361 Chinden Boulevard, Boise, Idaho 83714-1021

USA

DoC #: BOISB-1502-01- R15

HP Laserlet Enterprise M608x
HP LaserJet Enterprise M609x
HP LaserJet Enterprise M611x
HP LaserJet Enterprise M612x

BOISB-1502-01
(fi) Katso liite |

(It) Ziaréti | prieda
(no) Se vedlegg |
(sl) Glej Prilogo |

(no) er i samsvar med fglgende produktspesifikasjoner og forskrift
(sl) v skladu z naslednjimi specifikacijami in predpisi o izdelku

(fi) Turvallisuus / (It) Sauga / (no) Sikkerhet / (sl)
Siguranta

IEC 60950-1:2005 +A1:2009 +A2:2013

IEC 62368-1:2014

EN 62368-1:2014 +A11:2017

IEC 62368-1:2018

EN IEC 62368-1:2020 +A11:2020

IEC 60825-1:2014

EN 60825-1:2014 +A11:2021

IEC 62479:2010

EN 62479:2010

IEC 62311:2007

EN 62311:2008

RoHS
EN IEC 63000:2018

(fi) EMC / (It) EMC / (no) EMC / (sl) EMC
CISPR 22:2008 Class A

CISPR 32:2015 Class A

EN 55032:2015+A11:2020 Class A
CISPR 35:2016

EN 55035:2017+A11:2020

EN IEC 61000-3-2:2019 +A1:2021

EN 61000-3-3:2013+A1:2019+A2:2021
FCC CFR 47 Part 15 Class A

ICES-003, Issue 7 Class A

EN 301 489-1V2.2.3

EN 301 489-17 V3.3.1

(fi) Radiotaajuuksien / (It) Radijo dazniy
spektras / (no) Radio spektrum / (sl)
Radijski spekter

EN 300 328 V2.2.2

EN 301893V2.1.1

(fi) Kyberturvallisuus / (It) Kibernetinio saugumo / (no) Cybersikkerhet / (sl) Kibernetski varnosti

EN 18031-1:2024
EN 18031-2:2024

(fi) Tuote tayttaa seuraavan vaatimukset ja kantaa C€ merkintas vastaavasti

(It) Produktas atitinka Siuos reikalavimus ir atitinkamai nurodo ce Zyméjima
(no) Produktet fglger med kravene til fglgende og baerer CE€ _merket deretter
(sl) 1zdelek s tem ustreza zahtevam naslednjega in ustrezno nosi oznacevanje ce

UK ONLY: This product herewith complies with the requirements of the following and

UK
carries the €A  marking.

Radio Equipment Directive 2014/53/EU
RoHS Directive 2011/65/EU
Battery Regulation 2023/1542

Radio Equipment Regulations 2017

Restriction of the Use of Certain Hazardous
Substances in Electrical and Electronic Equipment
Regulations 2012



(fi) VAATIMUSTENMUKAISUUSVAKUUTUS / (It) ATITIKTIES DEKLARACIA / (no) SAMSVARSERKLARING /
(sl) 1IZJAVA O SKLADNOSTI

DoC #: BOISB-1502-01- R15

U.S. ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including interference that may
cause undesired operation.

(fi) Lisatiedot

(It) Papildoma informacija

(no) Tilleggsinformasjon

(sl) Dodatne informacije

5.1)

(fi) Tama tuote on annettu virallinen numero, joka pysyy hallinnolliset ndkokohdat suunnittelu. Sdadoksia koskeva mallinumero on tarkein
tuotteen tunniste sdantely asiakirjat ja testausselosteet, tatd numeroa ei pida sekoittaa tuotteen nimeen tai tuotteen numeroita.

(It) Sis produktas pazymétas normatyviniu modelio numeriu, kuris lieka su reglamentavimo aspekty dizainas. Normatyvinis modelio numeris
yra pagrindiné produkto identifikatorius reguliavimo dokumentus ir bandymy ataskaitos, Sis skaiCius neturéty bati painiojamas su prekés
pavadinimu arba gaminio numeriais.

(no) Dette produktet er tildelt et modellnummer som holder med de regulatoriske aspekter av design. Forskriftsmodellnummeret er den
viktigste produkt-ID i regulatoriske dokumentasjon og testrapporter, bgr dette nummeret ikke forveksles med markedsfgringsnavnet eller
produktnumrene.

(sl) Ta izdelek je dodeljena upravna $tevilka modela, ki ostane pri regulativnih vidikih zasnova. Stevilo Regulativni model je glavni identifikator
izdelka v regulativnem dokumentacije in porocila o preskusih, to Stevilo ne sme zamenjevati s trznim imenom ali Stevilkami izdelka.

5.2)

(fi) Tama tuote testattu tyypillisessa HP ymparistoministerio yhdessa HP isanta jarjestelma.

(It) Si prekeé buvo i$bandytas standartinés HP aplinkoje kartu su HP priimancioji sistema.

(no) Produktet ble testet i et typisk miljg HP i forbindelse med en HP-vertssystemet.

(sl) Acest produs fost testat intr-un Mediu tipic HP impreunad cu un sistem Gazda HP.

(fi) Tuote tayttad EN 55032 and CNS 15936:2016 Luokka jolloin patee seuraava: Varoitus - Tama on A-luokan tuote. Kotikdytossa tama tuote
voi aiheuttaa radiohairioita, jolloin kayttdjan on ryhdyttava asianmukaisiin toimenpiteisiin

(It) Sis produktas atitinka EN 55032 and CNS 15936:2016 reikalavimus A klasé, tokiu atveju taikoma: Jspéjimas - Tai yra A klasés produktas.
Buityje Sis produktas gali sukelti radijo trikdZius tokiu atveju gali biti reikalaujama, kad vartotojas imtysi tinkamy priemoniy,

(no) Produktet oppfyller kravene i EN 55032 and CNS 15936:2016 Klasse A, | sa fall gjelder fglgende: Advarsel - Dette er et klasse A-produkt. |
et hjemmemiljg kan dette produktet forarsake radioforstyrrelser i slike tilfeller ma brukeren kan bli palagt a ta adekvate tiltak

(sl) 1zdelek izpolnjuje zahteve standarda EN 55032 and CNS 15936:2016 Razred A, pri cemer velja naslednje: Opozorilo - To je izdelek razreda
A..V domacem okolju lahko ta izdelek povzroci radijske motnje in v tem primeru bo uporabnik lahko zahteva, da sprejme ustrezne ukrepe

(fi) Tama tuote kayttaa radiomoduulia seuraavan sadntelymallinumeron kanssa
tarpeen mukaan maiden/alueiden teknisten sddntelyvaatimusten tayttamiseksi, joilla
tama tuote myydaan.

(It) Sis produktas naudoja radijo modulj su $iuo reguliavimo modelio numeriu, jei
reikia, kad atitikty techninius reguliavimo reikalavimus 3alims/regionams, kuriuose
Sis produktas bus parduodamas.

(no) Dette produktet bruker en radiomodul med fglgende regulatoriske
modellnummer etter behov for a oppfylle tekniske forskriftskrav for
landene/regionene der dette produktet vil bli solgt.

(sl) Ta izdelek uporablja radijski modul z naslednjo regulativno Stevilko modela, kot je
potrebno, da izpolnjuje tehni¢ne regulativne zahteve za drzave/regije, kjer bo ta
izdelek prodan. SDGOB-1506

(fi) Telecom ja -standardeja varten kohdemaissa / alueilla on sovellettu taman tuotteen, lisdksi edelld mainitut.

(It) Telekomy patvirtinimy ir tinkamas tiksliniy $aliy standartai / regionuose buvo taikoma su Siuo produktu, be to, pirmiau iSvardyti.

(no) Telecom godkjenninger og standarder gjelder for de aktuelle landene / regionene har blitt brukt til dette produktet, i tillegg til de som er
nevnt ovenfor.

(sl) Odobritve in standardi, ki so ustrezni za ciljne drzave Telecom / regije, ki so bile uporabljene za ta izdelek, poleg zgoraj navedenih.

Boise, ID
07-07-2025 Rich Payne, Manager
LES Product Regulations

(fi) Paikallinen yhteyshenkilo sdannoksista antavat

(It) Vietinis kontaktas normatyviniais klausimais tik

(no) Lokal kontakt for spgrsmal om forskrifter

(sl) Lokalni kontakt za upravnimi temami

EU: HP REG 23010, 08028 Barcelona, Spain

UK: HP Inc UK Ltd, Regulatory Enquiries, Earley West, 300 Thames Valley Park Drive, Reading, RG6 1PT



(fi) VAATIMUSTENMUKAISUUSVAKUUTUS / (It) ATITIKTIES DEKLARACIA / (no) SAMSVARSERKLARING /
(sl) 1IZJAVA O SKLADNOSTI

DoC #: BOISB-1502-01- R15

u.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501
Email: reg@hp.com www.hp.eu/certificates



mailto:reg@hp.com
http://www.hp.eu/certificates

(fi) VAATIMUSTENMUKAISUUSVAKUUTUS / (It) ATITIKTIES DEKLARACIA / (no) SAMSVARSERKLARING /
(sl) 1IZJAVA O SKLADNOSTI

DoC #: BOISB-1502-01- R15

(fi) LUTE |
(It) 1 PRIEDAS
(no) VEDLEGG |
(sl) PRILOGA |
(fi) Sdadosmallinumero (RMN)
(It) Normatyvinis modelio numeris (RMN)
(no) Forskriftsmessig modellnummer (RMN)
(sl) Upravna stevilka modela (RMN) BOISB-1502-01
1 (fi) KUVAUS | 2 (fi) RMN VAIHTOEHTO*
1 (It) APRASYMAS | 2 (It) RMN PASIRINKIMAS*
1 (no) BESKRIVELSE | 2 (no) RMN OPSJON*
1 (sl) OPIS | 2 (sl) RMN MOZNOST*

1 2

HP LaserJet 550-sheet Paper Tray LOH17A
HP 2,100-sheet HCI feeder with stand LOH18A
HP Laserlet Printer Stand LOH19A
HP Stapling Mailbox LOH20A
HP LaserJet Envelope Feeder LOH21A
HP Staple Cartridge Refill C5967A
HP LaserJet 512GB 2.5 inch SATA CCC/FIPS/TAA B18JOA
Solid State Drive

HP 37A Black Original Laserlet Toner Cartridge CF237A
HP 37X High Yield Black Original LaserJet Toner CF237X
Cartridge

HP 37Y Extra High Yield Black Original Laserlet CF237Y

Toner Cartridge

HP 147A Black Original LaserJet Toner Cartridge W1470A

HP 147X High Yield Black Original Laserlet Toner W1470X
Cartridge

HP 147Y Extra High Yield Black Original LaserJet W1470Y
Toner Cartridge

HP 147Y Extra High Yield Black Contract LaserJet W1470YC
Toner Cartridge

HP 147X High Yield Black US Govt. Original Laserlet | W1470XG
Toner Cartridge

HP 147Y Extra High Yield Black US Govt. Contract W1470YG
LaserJet Toner Cartridge




(fi) VAATIMUSTENMUKAISUUSVAKUUTUS / (It) ATITIKTIES DEKLARACIA / (no) SAMSVARSERKLARING /
(sl) 1IZJAVA O SKLADNOSTI

DoC #: BOISB-1502-01- R15

(fi) *Jos X on mika tahansa aakkosnumeerinen merkki

(It) *Jeigu X Zymi bet alfa skaitiné charakterj

(no) *Hvor X representerer en hvilken som helst alfa-numeriske karakteren
(sl) *Ce je X predstavlja nobene alfa numeri¢ni znak



I (et) VASTAVUSDEKLARATSIOON / (hr) IZJAVA O SUKLADNOSTI / (Iv) ATBILSTIBAS DEKLARACUA /

(is) LEYFISYFIRLYSING

(et) Tootja nimi

(hr) Naziv proizvodaca

(Iv) RaZotaja nosaukums

(is) Framleidanda Heiti

(et) Tootja aadress

(hr) Proizvodaca adresa

(Iv) Razotaja adrese

(is) Heimilisfang framleidanda
(et) kinnitab, et toode

(hr) izjavljuje da je proizvod
(Iv) pazino, ka produkts

(is) pvi yfir, ad varan

(et) Toote nimi ja mudel>2

(hr) Naziv proizvoda i Model>-2
(Iv) Produkta nosaukums un modelis>-2
(is) Nafn voru og Model>2

(et) Normatiivne mudelinumber3-1
(hr) Broj modela prema propisima®!
(Iv) Reguléjosais modeja numurs>1
(is) Regulatory Model Number>-1

(et) Toote lisaseadmed

(hr) Moguénosti proizvoda

(Iv) Izstradajuma iespéjas

(is) Valmoguleikar voru

(et) vastab jargmistele tootespetsifikatsioonidele ja maarused
(hr) sukladan sljedeéim specifikacijama proizvoda i propisa
(Iv) atbilst Sadam iekartas specifikacijam un regulam

(is) i samraemi vid eftirfarandi forskriftir vara og reglugerdir

(et) Ohutus / (hr) Sigurnost / (lv) Sabhailteacht /

DoC #: BOISB-1502-01- R15

HP Inc.

11361 Chinden Boulevard, Boise, Idaho 83714-1021
USA

HP Laserlet Enterprise M608x
HP LaserJet Enterprise M609x
HP LaserJet Enterprise M611x
HP LaserJet Enterprise M612x

BOISB-1502-01

(et) Vtlisal

(hr) Vidi Prilog |

(lv) Féach pielikums |
(is) Sja vidauka |

(et) Raadiospektri / (hr) Radio spektar /
(Iv) Radiofrekvenéu spektrs / (is) Tidnir6f

(is) Oryggi
IEC 60950-1:2005 +A1:2009 +A2:2013
IEC 62368-1:2014
EN 62368-1:2014 +A11:2017
IEC 62368-1:2018
EN IEC 62368-1:2020 +A11:2020
IEC 60825-1:2014
EN 60825-1:2014 +A11:2021
IEC 62479:2010
EN 62479:2010
IEC 62311:2007
EN 62311:2008

RoHS
EN IEC 63000:2018

(et) EMC / (hr) EMC / (Iv) EMC / (is) EMC
CISPR 22:2008 Class A

CISPR 32:2015 Class A

EN 55032:2015+A11:2020 Class A
CISPR 35:2016

EN 55035:2017+A11:2020

EN IEC 61000-3-2:2019 +A1:2021

EN 61000-3-3:2013+A1:2019+A2:2021
FCC CFR 47 Part 15 Class A

ICES-003, Issue 7 Class A

EN 301 489-1Vv2.2.3

EN 301 489-17 V3.3.1

(et) Kiiberturvalisuse / (hr) Kibersigurnost / (lv) Kiberdrosibas / (is) Netoryggi

EN 18031-1:2024
EN 18031-2:2024

EN 300 328 V2.2.2
EN301893V2.1.1

(et) Kdesoleva toode vastab jargmiste nduetele ja see kannab vastavalt CE mirke
(hr) Proizvod u skladu s zahtjevima sljedeceg i u skladu s tim nosi ce oznacavanje
(Iv) Ar So produkts atbilst $adam prasibam un attiecigi nes Cce markésanu

(is) Varan er hér med i samraemi vid krofur eftirfarandi og ber C€ med sér i samreemi
vid pad

UK ONLY: Thlijlgroduct herewith complies with the requirements of the following and

carries the €A marking.

Radio Equipment Directive 2014/53/EU
RoHS Directive 2011/65/EU
Battery Regulation 2023/1542

Radio Equipment Regulations 2017



(et) VASTAVUSDEKLARATSIOON / (hr) IZJAVA O SUKLADNOSTI / (Iv) ATBILSTIBAS DEKLARACUA /
(is) LEYFISYFIRLYSING

DoC #: BOISB-1502-01- R15

Restriction of the Use of Certain Hazardous
Substances in Electrical and Electronic Equipment
Regulations 2012

U.S. ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:

(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including interference that may
cause undesired operation.

(et) Lisainfo

(hr) Dodatne informacije

(Iv) Papildus informacija

(is) Vidbotarupplysingar

5.1)

(et) See toode on maaratud normatiivne mudelinumber mis jadb regulatiivsed aspektid disain. Normatiivne mudelinumber on peamine toode
tunnuse reguleerivad dokumendid ja katseprotokollid, see number ei tohiks segamini ajada toote nime vdi toode numbrid.

(hr) Ovaj proizvod je dodijeljen broj modela prema propisima koji ostaje s regulatornim aspektima Dizajn. Broj modela prema propisima je
glavni identifikator proizvod u regulatornom dokumentacije i izvje$¢a o ispitivanju, ovaj broj ne treba brkati s marketinskim nazivom ili brojeve
proizvoda.

(Iv) Sis produkts ir pieskirts regul&josais modela numurs, kas paliek ar normativajiem aspektiem dizainu. Regul&jo3ais modela numurs ir
galvenais produkts identifikators parvaldes dokumentacija un testésanas parskati, Sis skaits nedrikst sajaukt ar marketinga nosaukumu vai
produktu numuriem.

(is) bessi vara er Uthlutad Regulatory tegundarnimer sem dvelst hja reglugerdum paetti i honnun. The Regulatory Model Number er helsta
vara audkenni i reglugerdum skjol og préfunarskyrslur, petta nimer aetti ekki ad rugla saman vid nafn markadssetningu eda vérundmerum.
5.2)

(et) See toode on testitud tilpiliste HP keskkonnas koos HP vastuv&tva slisteemi.

(hr) Ovaj proizvod je ispitan u tipicnoj HP okoli$ u suradnji s HP-host sustava.

(Iv) Rinneadh tastail ar tdirge SEO i dtimpeallacht HP tipiciuil i gcomhar le CORAS éstach HP.

(is) Pessi vara var préfad i deemigerdum HP umhverfi i tengslum vid HP moti kerfinu.

(et) Toode vastab EN 55032 and CNS 15936:2016 A-klassi, sel juhul kehtib jargmine: Hoiatus - See on A-klassi toodetele. Koduses voib toode
pohjustada raadiohaireid ning sellisel juhul véib kasutaja olla kohustatud votma asjakohaseid meetmeid,

(hr) Proizvod ispunjava zahtjeve EN 55032 and CNS 15936:2016 Klase A, u kojem slucaju vaZzi: Upozorenje - Ovaj je proizvod klase A.. U
domadinstvu, ovaj proizvod moze izazvati radijske smetnje u kojem slucaju korisnik moZe poduzeti odgovarajuce mjere

(Iv) Produkts atbilst standarta EN 55032 and CNS 15936:2016 prasibam A klase, tada gadijuma pieméro $adus noteikumus: Bridinajums - 5T ir
A klases produkts. Ar majas apstak|os Sis produkts var izraisit radio traucéjumus tada gadijuma lietotajs var bt nepiecieSams veikt atbilstoSus
pasakumus

(is) Varan uppfyllir kréfur EN 55032 and CNS 15936:2016 Class A, i pvi tilviki gildir eftirfarandi: Advérun - betta er Class A vara. | innlendum
umbhverfi Lyfid getur valdid Utvarpi i pvi tilviki notandi getur purft ad gera fullnaegjandi rddstafanir

(et) See toode kasutab raadiomoodulit, millel on jargmine regulatiivne mudeli
number, mis on vajalik, et taita tehnilisi regulatiivseid ndudeid riikide/piirkondade
jaoks, kus seda toodet mutiakse.

(hr) Ovaj proizvod koristi radio modul sa sljedec¢im regulatornim brojem modela
prema potrebi kako bi se ispunili tehnicki regulatorni zahtjevi za zemlje/regije u
kojima ce se ovaj proizvod prodati.

(Iv) Sis produkts izmanto radio moduli ar $3du normativd modela numuru péc
nepiecieSamibas, lai izpilditu tehniskas normativas prasibas valstim/regioniem, kur
Sis produkts tiks pardots.

(is) bessi vara notar Utvarpseining med eftirfarandi nimeri reglugerdar eftir porfum
til ad uppfylla taeknilegar reglugerdarkrofur fyrir [6ndin/svaedin par sem pessi vara
verdur seld. SDGOB-1506

(et) Telecom kinnitusi ja standardeid sihtriikide / piirkondades on rakendatud selle toote, lisaks eespool nimetatutele.

(hr) Odobrenja i standardi telekomunikacijske odgovaraju ciljanim drZzavama / regijama primjenjuju na ovom proizvodu, osim one gore
navedene.

(Iv) Telecom apstiprinajumi un standarti, kas attiecas uz mérka valstim / regioniem ir piemérotas $im produktam, papildus ieprieks minétajam.
(is) Utsending sampykki og stadla videigandi fyrir Iondunum / svaedi hafa verid beitt til pessa véru, til vidbotar peim hér fyrir ofan.

Boise, ID
07-07-2025 Rich Payne, Manager
LES Product Regulations



(et) VASTAVUSDEKLARATSIOON / (hr) IZJAVA O SUKLADNOSTI / (Iv) ATBILSTIBAS DEKLARACUA /
(is) LEYFISYFIRLYSING

DoC #: BOISB-1502-01- R15

(et) Kohalik kontakt Ainult normatiivsete kisimuste korral

(hr) Lokalno kontakt za pravna pitanja samo

(lv) Vietéja kontaktpersona jautajumos par reglamentaciju tikai
(is) Upplysingaskrifstofa fyrir reglusetningu efni eingéngu

EU: HP REG 23010, 08028 Barcelona, Spain
UK: HP Inc UK Ltd, Regulatory Enquiries, Earley West, 300 Thames Valley Park Drive, Reading, RG6 1PT
u.S.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501

Email: reg@hp.com www.hp.eu/certificates



mailto:reg@hp.com
http://www.hp.eu/certificates

(et) VASTAVUSDEKLARATSIOON / (hr) IZJAVA O SUKLADNOSTI / (Iv) ATBILSTIBAS DEKLARACUA /
(is) LEYFISYFIRLYSING

DoC #: BOISB-1502-01- R15

(et) I LISA
(hr) PRILOG |
(lv) I PIELIKUMS
(is) VIDAUKA |
(et) Normatiivne mudelinumber (RMN)
(hr) Broj modela prema propisima (RMN)
(Iv) Reguléjosais modela numurs (RMN)
(is) Regulatory Model Number (RMN) BOISB-1502-01
1 (et) KIRJELDUS | 2 (et) RMN VALIK*
1 (hr) OPIS | 2 (hr) RMN OPCIJA*
1 (Iv) APRAKSTS | 2 (lv) RMN IZVELE*
1 (is) LYSING | 2 (is) RMN VALKOSTUR*

1 2

HP LaserJet 550-sheet Paper Tray LOH17A
HP 2,100-sheet HCI feeder with stand LOH18A
HP Laserlet Printer Stand LOH19A
HP Stapling Mailbox LOH20A
HP LaserJet Envelope Feeder LOH21A
HP Staple Cartridge Refill C5967A
HP LaserJet 512GB 2.5 inch SATA CCC/FIPS/TAA B18JOA
Solid State Drive

HP 37A Black Original LaserJet Toner Cartridge CF237A
HP 37X High Yield Black Original LaserJet Toner CF237X
Cartridge

HP 37Y Extra High Yield Black Original LaserJet CF237Y

Toner Cartridge

HP 147A Black Original LaserJet Toner Cartridge W1470A

HP 147X High Yield Black Original Laserlet Toner W1470X
Cartridge

HP 147Y Extra High Yield Black Original LaserJet w1470y
Toner Cartridge

HP 147Y Extra High Yield Black Contract Laserlet W1470YC
Toner Cartridge

HP 147X High Yield Black US Govt. Original Laserlet | W1470XG
Toner Cartridge




(et) VASTAVUSDEKLARATSIOON / (hr) IZJAVA O SUKLADNOSTI / (Iv) ATBILSTIBAS DEKLARACUA /
(is) LEYFISYFIRLYSING

DoC #: BOISB-1502-01- R15

HP 147Y Extra High Yield Black US Govt. Contract W1470YG
LaserJet Toner Cartridge

(et) *Kui X on Ukskdik tahtnumbriline mark

(hr) *Gdje X predstavlja nikakvu alfa numericku karakter
(Iv) *Kur X apzimé jebkuru burtu ciparu raksturs

(is) *Par sem X taknar allir alfa télugildi karakter



I (mt) DIKJARAZZJONI TA 'KONFORMITA / (tr) UYGUNLUK BEYANI / (sr) DEKLARACIJA O
USAGLASENOSTI / (alb.sq) DEKLARATA E KONFORMITETIT

(mt) Isem tal-manifattur

(tr) Uretici Adi

(sr) Naziv proizvodaca

(alb.sq) Emri e prodhuesit

(mt) Indirizz tal-manifattur

(tr) Uretici Adresi

(sr) Adresa proizvodaca

(alb.sq) Adresa e prodhuesit

(mt) jiddikjara, li I-prodott

(tr) beyan eder, Uriin

(sr) izjavljuju pod isklju¢ivom odgovornoscéu da je proizvod
(alb.sq) deklarojné, nén pérgjegjésiné e vetme qé produkti
(mt) Isem tal-prodott u Mudell>2

(tr) Uriin Adi ve Modelis2

(sr) Naziv proizvoda i model>-2

(alb.sq) Emri dhe modeli i produktit>2

(mt) Mudell regolatorju Numru5-!

(tr) Yasal Model Numarasi>!

(sr) Broj regulatornog modela®!
(alb.sq) Numri i Modelit Rregullators-!

(mt) Ghazliet tal-prodott

(tr) Urin Opsiyonlari

(sr) Opcije

(alb.sq) Opsionet e produktit

(mt) jikkonforma mal-Prodott Specifikazzjonijiet li gejjin u Regolamenti:

(tr) asagidaki Uriin spesifikasyonlarina ve Yonetmeliklere uygun oldugunu beyan eder
(sr) u skladu sa sledecim specifikacijama proizvoda i propisima

(alb.sq) pérputhet me specifikimet dhe rregulloret e méposhtme té produktit

DoC #: BOISB-1502-01- R15

HP Inc.

11361 Chinden Boulevard, Boise, Idaho 83714-1021
USA

HP Laserlet Enterprise M608x
HP LaserJet Enterprise M609x
HP LaserJet Enterprise M611x
HP LaserJet Enterprise M612x

BOISB-1502-01

(mt) Ara I-Anness |
(tr) Bkz: Ek |

(sr) Vidi PRILOG |
(alb.sq) Shih aneksin |

(mt) Ispettru tar-radju / (tr) Spektrum /

(mt) Sigurta / (tr) Giivenlik / (sr) Sigurnost / (mt) EMC / (tr) EMC / (sr) EMK / (alb.sq)  (sr) Radiofrekvencijski spektar / (alb.sq)
(alb.sq) Siguriné e produktit Pérputhshméria elektromagnetike Spektri i radio

IEC 60950-1:2005 +A1:2009 +A2:2013 CISPR 22:2008 Class A EN 300 328 V2.2.2

IEC 62368-1:2014 CISPR 32:2015 Class A EN 301893V2.1.1

EN 62368-1:2014 +A11:2017 EN 55032:2015+A11:2020 Class A

IEC 62368-1:2018 CISPR 35:2016

EN IEC 62368-1:2020 +A11:2020 EN 55035:2017+A11:2020

IEC 60825-1:2014 EN IEC 61000-3-2:2019 +A1:2021

EN 60825-1:2014 +A11:2021 EN 61000-3-3:2013+A1:2019+A2:2021

IEC 62479:2010 FCC CFR 47 Part 15 Class A

EN 62479:2010 ICES-003, Issue 7 Class A

IEC 62311:2007 EN 301 489-1V2.2.3

EN 62311:2008 EN 301 489-17V3.3.1

RoHS

EN IEC 63000:2018

(mt) Cibersigurta / (tr) Siber giivenlik / (sr) Sajber bezbednost / (alb.sq) Siguria kibernetike

EN 18031-1:2024

EN 18031-2:2024

(mt) ll-prodott hawnhekk jikkonforma mar-rekwiziti ta 'dawn li gejjin u jgorr il-marka
kif xieraq

(tr) Uriin, asagidakilerin gereksinimlerine uygundur ve ce isaretlemeyi buna gore

tasir

(sr) Proizvod je u skladu sa slede¢im zahtevima i prema tome nosi oznaku CeE.

(alb.sq) Produkti kétu pérputhet me kérkesat e méposhtme dhe mbart C€ duke

shénuar né pérputhje me rrethanat

UK ONLY: This product herewith complies with the requirements of the following and
UK

carries the €A marking.

Radio Equipment Directive 2014/53/EU
RoHS Directive 2011/65/EU
Battery Regulation 2023/1542

Radio Equipment Regulations 2017



(mt) DIKJARAZZJONI TA 'KONFORMITA / (tr) UYGUNLUK BEYANI / (sr) DEKLARACIJA O
USAGLASENOSTI / (alb.sq) DEKLARATA E KONFORMITETIT

DoC #: BOISB-1502-01- R15

Restriction of the Use of Certain Hazardous
Substances in Electrical and Electronic Equipment
Regulations 2012

U.S. ONLY: This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including interference that may
cause undesired operation.

(mt) Informazzjoni addizzjonali
(tr) Ek Bilgiler

(sr) Dopunske Informacije
(alb.sq) Informacion shtese

5.1)

(mt) Dan il-prodott huwa assenjat ghal mudell regolatorju Numru li jibga 'mal-aspetti regolatoriji ta' |- disinn. II-Numru tal-Mudell regolatorja
hija l-identifikatur tal-prodott ewlieni fid-dokumentazzjoni regolatorju u rapporti tat-test, dan in-numru ma ghandux jigi mfixkel ma 'isem
marketing jew in-numri tal-prodott.

(tr) Bu Uruine tasarim sirasinda, teknik mevzutlar gézetilerek bir Yasal Model Numarasi atanmistir. Yasal Model Numarasi, ana rin igin
diizenleyici belgelerinde ve test raporlaronda tanimlayicidir. Bu numara pazarlama adi veya lriin numaralari ile karistirlmamahdir.

(sr) Ovom proizvodu je dodeljen regulatorni broj modela koji ostaje u skladu sa regulatornim aspektima dizajna. Regulatorni broj modela je
glavni identifikator proizvoda u regulatornoj dokumentaciji i izvestajima o ispitivanju, ovaj broj ne treba mesati sa marketinskim nazivom ili
brojevima proizvoda.

(alb.sq) Kétij produkti i éshté caktuar njé Numér Modeli Rregullator i cili géndron me aspektet rregullatore té modelit. Numri i Modelit
Rregullator éshté identifikuesi kryesor i produktit né dokumentacionin rregullator dhe raportet e provave, ky numér nuk duhet té ngatérrohet
me emrin e marketingut ose numrat e produkteve.

5.2)

(mt) Dan il-prodott gie ttestjata f'ambjent HP tipiku flimkien ma 'sistema ospitanti HP.

(tr) Bu Grin, tipik bir HP ortaminda test edilmistir.

(sr) Ovaj proizvod je testiran u tipi¢cnom HP okruzenju.

(alb.sq) Ky produkt u testua né njé mjedis tipik HP.

(mt) ll-prodott jissodisfa r-rekwiziti tal-EN 55032 and CNS 15936:2016 Klassi A, f'liema kaz japplika dan li gej: Twissija - Din hija Klassi A
prodott. F'ambjent domestiku dan il-prodott jista 'jikkawza interferenza radju f'liema kaz I-utent jista' jkun mehtieg li jiehdu mizuri adegwati
(tr) Oriin, EN 55032 and CNS 15936:2016 gerekliliklerini karsilamaktadir Sinif A, bu durumda asagidakiler gegerlidir: 'Dikkat - Bu bir Sinif A
Grinldar. Ev ortaminda bu Griin kullanicinin yeterli dnlemleri almasi gerekebilir, bu durumda radyo girisimine neden olabilir'.

(sr) Proizvod ispunjava zahteve EN 55032 and CNS 15936:2016 klase A, u kom slucaju: Upozorenje - ovaj proizvod je klase A .. U domacinstvu
ovaj proizvod moZe izazvati radio smetnje, u tom slucaju korisnik moZe preduzeti odgovarajuc¢e mere.

(alb.sq) Produkti plotéson kérkesat e EN 55032 and CNS 15936:2016 Klasa A, né kété rast zbatohet e méposhtme: Kujdes - Ky éshté njé
produkt i Klasés A. Né njé mjedis shtépiak, ky produkt mund té shkaktojé ndérhyrje né radio, né kété rast pérdoruesi duhet t€ marré masat e
duhura.

(mt) Dan il-prodott juza modulu tar-radju bin-numru tal-mudell regolatorju li gej kif

mehtieg biex jissodisfa r-rekwiziti regolatorji teknici ghall-pajjizi / regjuni fejn dan il-

prodott se jinbiegh.

(tr) Bu Grtin, bu Grindn satilacag Glkeler/bolgeler igin teknik diizenleyici

gereksinimleri karsilamak icin gerektiginde asagidaki diizenleyici model numarasina

sahip bir radyo modla kullanir.

(sr) Ovaj proizvod koristi radio modul sa slede¢im Regulatornim brojem modela zbog

potrebe da se ispune tehnicko regulatorni zahtevi zemlje/regiona u kojima ¢e se ovaj

proizvod prodavati.

(alb.sq) Ky produkt pérdor njé modul radio me numrin e modelit rregullator té

méposhtém sipas nevojés pér té pérmbushur kérkesat rregullatore teknike pér

vendet/rajonet ku do té shitet ky produkt. SDGOB-1506

(mt) Approvazzjonijiet u standards xierga ghall-pajjizi fil-mira tat-telekomunikazzjoni / regjuni gew applikati ghal dan il-prodott, flimkien ma
'dawk elenkati hawn fug.

(tr) Telekom onaylari ve hedef (ilkeler igin uygun standartlar / bélgeler, yukarida belirtilenlere ek olarak, bu triine uygulanmistir.

(sr) Odobrenja i standardi za telekomunikacije odgovaraju ciljnim zemljama / regionima koji se primenjuju na ovaj proizvod, osim onih
navedenih gore.

(alb.sq) Miratimet dhe standardet e duhura pér vendet / rajonet e synuara té Telekomit jané aplikuar pér kété produkt pérveg atyre té
renditura mé sipér.

Boise, ID
07-07-2025 Rich Payne, Manager



(mt) DIKJARAZZJONI TA 'KONFORMITA / (tr) UYGUNLUK BEYANI / (sr) DEKLARACIJA O
USAGLASENOSTI / (alb.sq) DEKLARATA E KONFORMITETIT

DoC #: BOISB-1502-01- R15
LES Product Regulations

(mt) Kuntatt lokali ghal suggetti regolatoriji biss
(tr) Sadece teknik yasal konular igin kontak

(sr) Lokalni kontakt samo za regulatorne teme
(alb.sq) Kontakt lokal vetém pér tema rregullatore

EU: HP REG 23010, 08028 Barcelona, Spain
UK: HP Inc UK Ltd, Regulatory Enquiries, Earley West, 300 Thames Valley Park Drive, Reading, RG6 1PT
u.s.: HP Inc., 1501 Page Mill Road, Palo Alto 94304, U.S.A. 650-857-1501

Email: reg@hp.com www.hp.eu/certificates



mailto:reg@hp.com
http://www.hp.eu/certificates

(mt) DIKJARAZZJONI TA 'KONFORMITA / (tr) UYGUNLUK BEYANI / (sr) DEKLARACIJA O

USAGLASENOSTI / (alb.sq) DEKLARATA E KONFORMITETIT

(mt) ANNESS |

(tr) EK I

(sr) PRILOG |
(alb.sq) ANEKSI |

(mt) Mudell regolatorju Numru (RMN)
(tr) Yasal Model Numarasi (RMN)
(sr) Broj regulatornog modela (RMN)
(alb.sq) Numri i Modelit Rregullator (RMN)

BOISB-1502-01

1 (mt) DESKRIZZJIONI | 2 (mt) RMN GHAZLA*
1 (tr) ACIKLAMA | 2 (tr) RMN OPSIYON*
1 (sr) OPIS | 2 (sr) RMN OPCUE*
1 (alb.sq) PERSHKRIM | 2 (alb.sq) OPSIONI RMN*

DoC #: BOISB-1502-01- R15

1 2

HP LaserJet 550-sheet Paper Tray LOH17A
HP 2,100-sheet HCI feeder with stand LOH18A
HP LaserJet Printer Stand LOH19A
HP Stapling Mailbox LOH20A
HP LaserJet Envelope Feeder LOH21A
HP Staple Cartridge Refill C5967A
HP LaserJet 512GB 2.5 inch SATA CCC/FIPS/TAA B18JOA
Solid State Drive

HP 37A Black Original LaserJet Toner Cartridge CF237A
HP 37X High Yield Black Original LaserJet Toner CF237X
Cartridge

HP 37Y Extra High Yield Black Original LaserJet CF237Y
Toner Cartridge

HP 147A Black Original LaserJet Toner Cartridge W1470A
HP 147X High Yield Black Original Laserlet Toner W1470X
Cartridge

HP 147Y Extra High Yield Black Original LaserJet w1470y
Toner Cartridge

HP 147Y Extra High Yield Black Contract Laserlet W1470YC
Toner Cartridge

HP 147X High Yield Black US Govt. Original Laserlet | W1470XG
Toner Cartridge




(mt) DIKJARAZZJONI TA 'KONFORMITA / (tr) UYGUNLUK BEYANI / (sr) DEKLARACIJA O

USAGLASENOSTI / (alb.sq) DEKLARATA E KONFORMITETIT

DoC #: BOISB-1502-01- R15

HP 147Y Extra High Yield Black US Govt. Contract
LaserJet Toner Cartridge

W1470YG

(mt) *Fejn X jirrapprezenta xi karattru numeriku alpha
(tr) *X herhangi bir alfabetik sayisal karakteri gosterir
(sr) *Gde X predstavlja bilo koji alfanumericki znak
(alb.sq) *Ku X paraget ndonjé karakter alfa numerik



